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300 EXC CKD 2021 <2021><BR><F7440U6>
CYLINDER, CYLINDER HEAD
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Pos Part Number Description Additional Text Quantity
1 55730038100 Cylinder and piston cpl. 20 1.00
2 55537001000 Intermediate flange 1.00
3 0912060353 AH SCREW DIN0912-M 6X35 4.00
4 54830079000 COLLAR SCREW M 8X35 WS=13 6.00
5 56530080000 CU-SEAL RING 8 X 16 X 1 6.00
6 0025060126 HH collar screw M6x12 TX30 1.00
7 0603061001 CU-SEAL RING DIN7603-6X10X1 2.00
8 55630206100 Cylinder head KTM 300 XC 1.00
9 0770078020 O-RING 78,00X2,00 VIT. BLACK 1.00
10 0770107020 O-Ring 107x2 1.00
11 78036020090 VACUUM CONNECTION M6 1.00
12 50430087000 preformed hose 6x10 ECO 1.00
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13 58605083014 Oval head screw M5x14 TX25 only for "R" 6.00
14 5483700710015 exhaust control cover rh 1.00
15 55537008000 Gasket control cover, right 1.00
16 5483700500015 CONTROL COVER L/S 09 1.00
17 55537006000 Gasket control cover, left 1.00
18 0770116241 O-RING 11,3 X2,4 SILICON 4.00
19 51005074000 RETAINING PLATE 2.00
20 55530044000 Collar nut M10-SW13 ZnNi 4.00
21 0835100351S STUD SCREW DIN0835-M10X35 4.00
22 55430030025 CYLINDER BASE GASKET 0.00
22 55430030020 CYLINDER BASE GASKET 0.00
22 55430030040 CYLINDER BASE GASKET 0.00
22 55430030050 CYLINDER BASE GASKET 0.00
22 55430030075 CYLINDER FOOT GASKET 0.00
23 0402040980 Needle roll.DIN5402 NRB 4X9.8 2.00
27 0913060203 THREAD PIN DIN0913-M 6X20 1.00
29 77336088106 COLLAR NUT M6X1 SW8 1.00
99 55430097000 Gasket set piston 250/300 0.00




